

prosop mappra, vapeli

Koltuksuz Tekstil İth. Ihr. Tic. Ve San. Ltd.
Sti.
Kumisk Mah. Menderes Bulvarı No. 171
20020 Merkezefendi/Denizli, TÜRKİYE



Hohenstein Laboratories
GmbH & Co. KG
74357 Bönnigheim
Germany

Certificate

OEKO-TEX® STANDARD 100

Koltuksuz Tekstil İth. Ihr. Tic. Ve San. Ltd.
Sti.

is granted the OEKO-TEX® STANDARD 100 certification
and the right to use the trademark.

SCOPE

Commission dyeing and finishing: Woven terry fabrics made of cotton, white, reactive and vat dyed; knitted fabrics made of cotton, cotton/elastane, cotton/polyester, white and reactive dyed; woven, muslin and piqué fabric made of cotton, white and reactive dyed as well as velour fabrics made of cotton/polyester, reactive and disperse dyed with or without softener finish.

PRODUCT CLASS

I (baby articles) - Annex 6



STANDARD
100



02.T.2683
Hohenstein

This certificate 02.T.2683 is valid until
30.09.2025.

SUPPORTING DOCUMENTS

- ✓ Test report : 24.1141953
- ✓ Declaration of conformity in accordance with EN ISO 17050-1 as required by OEKO-TEX®
- ✓ OEKO-TEX® Terms of Use (ToU)

Ivonne Schramm

Dipl.-Ing. (FH) Ivonne Schramm
Head of Certification Body OEKO-TEX®

Further compliance information (REACH, SVHC, POP, GB18401 etc.) can be found on oeko-tex.com/en/faq.

The certificate is based on the test methods and requirements of the OEKO-TEX® STANDARD 100 that were in force at the time of evaluation.

Bönnigheim, 2024-11-25



**İSA TEKSTİL SANAYİ VE TİCARET
LİMİTED ŞİRKETİ**

SEYİTNİZAM MAH. PROF. DR. TURAN GÜNEŞ CAD.
A6 NO: 272 /7E ZEYTİNBURNU/İSTANBUL



NAPOLYON
HOME COLLECTION



Kuruluşunun "EVDE KULLANILAN TEKSTİL TAKIMLARI, PERDELER VE ÇEŞİTLİ TEKSTİL MALZEMESİNDEN EV EŞYALARI TOPTAN TİCARETİ (ÇARŞAF, YATAK TAKIMI, YASTIK KILIFI, MASA ÖRTÜSÜ, HAVLU, BATTANİYE, YORGAN, DİĞER MEFRUŞATLAR VB. DAHİL)" Kapsamı için

For scope "WHOLESALE TRADE OF HOME TEXTILE SETS, CURTAINS AND VARIOUS TEXTILE MATERIAL HOME APPLIANCES (INCLUDING BED LINEN, BEDDING, PILLOW COVER, TABLE COVER, TOWEL, BLANKET, QUILT, OTHER FURNITURE ETC.)"

**"Müşteri Memnuniyeti ve Şikâyetleri Yönetim Sistemi"
"Customer Satisfaction and Complaints Management System"**

(ISO 10002:2018)

Kurduğunu ve uyguladığını belgelemekte ve BEL tarafından gerçekleştirilen denetim bu yönetim sisteminin aşağıdaki standardın şartlarını karşıladığını doğrulamaktadır.
It certifies that it is established and implemented, and the audit performed by BEL
it confirms that this management system meets the requirements of the following standard.

Sertifika Numarası / Certificate Number	: A1572667
Sertifika Kodu / Certificate Code	: İSA TEKSTİL
Sertifika Yayın Tarihi / Certificate Issue Date	: 11.10.2024
Sertifika Geçerlilik Tarihi / Certificate Validity Date	: 11.10.2025
Sertifika Periyodu / Certificate Period	: 1 Yıl / 1 Year

Sistem etkin bir şekilde sürdürüldüğü ve güncel tedbirleri zamanında yapıldığı müddetçe bu belge 1 yıl geçerlidir.
İdari, devletin yönlendirmesinde gerekli hâle ve yetki ile gösterme ve rağmen büyük ihtimallerde denil sorumluluk kabul etmeyecektir. Bu belgenin mülkiyeti hatta BEL, aktif ve islenmiş olduğu lede edilmektedir.

«LabTest - Airin» S.R.L. mun. Chișinău, str. Dosoftei, 124 email: labtestairin@mail.ru tel. 068-00-55-35	RAPORT DE ÎNCERCĂRI Nr. 267 - 22 « 04 » iulie 2022	Cod: ПИ 7.8 - 1
		Ediția: 3
		Data: 01.03.2021
		Pag. 1



La încercări s-au prezentat mostrele Ștergar din țesătură albită 100% bumbac, tip „vafelă”, dimensiuni 100x45 cm.;

Solicitant „Anghel-Lux” SRL

Cantitatea mostrelor prezentate la încercări 1 buc.

Data primirii mostrelor 29.06.2022

Data începerii încercării 30.06.2022 Data sfârșitului încercării 04.07.2022

Mostrele prelevate și prezentate pe baza cererii Nr. K-35-22 din 29.06.2022

Tipurile și scopurile încercărilor pentru informație

Condițiile mediului în timpul încercărilor $t = 18 - 22^{\circ}C$

Rezultatele încercărilor

Nr. încerc.	Denumirea indicilor, unități de măsură	Indicativul DN metodelor de încercări	Valoarea indicilor de facto
1	Sarcina de rupere mostrei 50x200 mm, N: - pe urzeală - pe bătătură	SM EN ISO 13934-1:2016	490,1 362,2
2	Modificarea dimensiunilor după înmuiere, %: - pe urzeală - pe bătătură	GOST 30157.1-95 GOST 30157.0-95 Regim C ₁₁ Π ₀ O ₁ Γ ₃	5,0 4,5
4	Densitatea superficială, g/m ²	SM SR EN 12127:2013	240,5
5	Compoziția fibroasă, % masice (din masă generală a mostrei): - bumbac	RT „Stabilirea metodelor de analiză...” pct. 7	100

Rezultatele încercărilor se referă numai mostrelor încercate.
 Reproducerea raportului e posibilă numai în întregime și cu permiterea în scris L.I.
 Incertitudinea se indică la solicitarea clientului.

Funcție	Nume, prenume	Semnătură
Inginer	Șveț E.	